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FORMOSA INDUSTRIES CORPORATION

NHON TRACH ITI, I.E, HIEP PHUOC TOWN, NHON TRACHDIST, DONG NAIPROV., VIETNAM

M RIGEE S ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# P (Sample Submitted By) : cA®E S Iy T (FORMOSA INDUSTRIES CORPORATION)
% & #(Sample Description) : POLYAMIDE 6 (PA6)

# &4 5. (Style/Item No. ) : SUNYLON NYLON 6 (#tr56)

&+ 7 (Sample Material) : NYLON 6

Jz ¢ p #p (Sample Receiving Date) . 2020/06/05

R:E P 7 (Testing Period) ;2020706705 TO 2020/06/16

B3 g F(Test Requested)
ot g Uikdp 2 WERE 2 T 6 & (FDA) 21 CFR 177.1500 Nylon 6:& {7 ipls#. RI3#3E P - SR RRS * £ .
/ As specified by client, the sample(s) was/were tested according to U.S. Food and Drug Administration
(FDA) 21 CFR 177.1500 Nylon 6 to conduct test. Please refer to result table for testing item(s).

BE 25 (Test Results) : #45BT - % (Please refer to following pages).

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of client’s instruction, if any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their
rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this
test report refer only to the sample(s) tested.

SEmEENTHOERE 6158  t+886 (07)301 2121 +886 (07)301 0867
No. 61, Kai-Fa Road, Nanzih Export Processing Zone, Kaohsiung, Taiwan

Member of the SGS Group Group



PRI
Test Report

5,45 (No. ) : KU/2020/60023

FORMOSA INDUSTRIES CORPORATION

NHON TRACH ITI,

P38 % % (Test Results)

p ¥ (Date) : 2020/06/16

[.E, HIEP PHUOC TOWN, NHON TRACHDIST, DONG NAIPROV., VIETNAM

P #(Page) : 2 of 4

B2 3% = (PART NAME)No. 1 : o & FAr (WHITE PLASTIC SHEET)
i 3 (PASS)
PIAIE P ¥ B E 25 i
(Test Items) (Unit) (lethod) o (R;SUit) (Lim'f_t)
o.
BAVEERE (Ck, ®mix, 8 ) / % %5 % WFDA 21 CFR 177.1500 (2020).| 0.05 0.249 1
Maximum extractable fraction (water, / According to US FDA 21 CFR
reflux, 8 h) 177.1500 (2020).
A7 EBE (95%2 pg, won, 8 PF) / % x5 % WFDA 21 CFR 177.1500 (2020).| 0.05 0.226 2
Maximum extractable fraction (95% / According to US FDA 21 CFR
ethyl alcohol, reflux, 8 h) 177.1500 (2020).
BATEBRE (Lphefig, win, )/ % %5 % WFDA 21 CFR 177.1500 (2020).] 0.05 n.d. 1
Maximum extractable fraction (ethyl / According to US FDA 21 CFR
acetate, reflux, 8 h) 177.1500 (2020).
AT EERE (F, wix, 8pF) / % %5 % WFDA 21 CFR 177.1500 (2020).| 0.05 n.d. 1
Maximum extractable fraction (benzene, / According to US FDA 21 CFR
reflux, 8 h) 177.1500 (2020).
it e ON HCL Y a3 s / - %95 % WFDA 21 CFR 177.1500 (2020). - Dissolves | #1-] pFp
Solubility in boiling 4.2N HCI / According to US FDA 21 CFR in 1 hr AR/
177.1500 (2020). Dissolves
inlh
‘3 8. / Melting point (I °F x5 % WFDA 21 CFR 177.1500 (2020) - 428. 23 392~446
CMETARR T RS/
According to US FDA 21 CFR 177.1500
(2020), analysis was performed by
Differential Scanning Calorimetry.
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# :x(Note) :

1. 0. 1wt% = 1000ppm ; mg/kg = ppm

2. MDL = Method Detection Limit (= ;* @ plH&* &)

3. n.d. = Not Detected = below MDL (&4 ! / #3*MDL)

4, (D sEp e 3 SHRBABRPF L P EL 7 % 3-3 222 7R3, / This testing item(s) was/were
subcontracted to SGS Taiwan Ltd. Material & Engineering Laboratory - Kaohsiung.
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X BEY 4o BFEHET 0 MEAAF R ERBLFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2k (End of Report) **

and,
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